JIANGMEN GIANTCO MOTORCYCLE CO., LTD.

W/ AN l'l [ S

PARTS CATALOGUE
NIEE1TFH R

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

DOC INDEX: PC-HY50QT-6e (VERSION: 3.8)
PREPARED BY: LHY, Chirs
CHECKED BY: LHY, Chris

DATE OF ISSUE: 13 December 2007

Date of issue: 13 December, 2007




INSTRUCTION

e This catalogue was prepared based on the latest information available as of December 2007

e Always specify the part number when ordering.

e Check the model, type, serial numbers, color, and size as needed before ordering.

o Note that the illustrations (parts drawings) can differ from the actual parts in shape.

e When modification or additions to this parts catalogue are made, a revised edition will be issued at an appropriate time. We
recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts
catalogue has been issued, please contact your distributor.

e The parts shown in this catalogue are the lowest denominator. Please note certain parts need to be ordered as a group.

Issue date December 2007
All rights reserved JIANGMEN GIANTCO MOTORCYCLE Co., LTD.

/ Abbreviations used in the Parts Catalogue \

The following abbreviations are used in this parts catalogue.
e ASSY .............. Asser e EX Exhaust
e COMP................. Compl oV Volt
e R Right oW Watt
o L. Left e A Ampere
eFR........ Front e AC. ... Alternating Current
eRR......... Rear eDC. ... Direct Current
e STD....cocviiiin Stand: e CD.I ... Capacitive Discharge Ignition

\. MM, Millim: eCC ..o, Catalytic Convertor /

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 ) 2 Date of issue: 13 December, 2007




Contents
Index

01
02
03
04
05
06
07-1
07-2
08
09
10
11-1
11-2
12
13
14
15-1
15-2
16
17
18
19-1
19-2
20

Parts name

Front Wheel

Rear Wheel

Front Fork

Rear Shock Absorber / Main Stand Assy
Harness Wire Assy

Electrical Assy

Headlight Assy

Headlight Assy (Venus Il)

Cover, Speedometer

Operating System Assy

Front Disc Brake Assy

Front Cover

Front Cover (Venus Il)

Front Fender

Speedometer

Seat / Storage Box

Direction Lamp, FR

Direction Lamp, FR (Venus Il)
Side Cover

Rear Cover

Fender, RR

Rear Lamp / Direction Lamp, RR
Rear Lamp / Direction Lamp, RR (Venus II)
Fuel Tank

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

[IE:S

Ja%e

Ji T AE

JriE /SR
B

HIAR AT

HITRKT S A

BT bk (=AY
R
BAE R G K

Hi 20 5k

HIT T

A TR (=A%)
(IEEREUT

NES

JE s/ E A

T [ AT 54 1k
e ) T A e (= A)
UEEN

IEES

EEEP LT

Ja AT I e/ e e T T
Ja KT R/ e kT (=A%)
THIAE

Date of issue: 13 December, 2007



Index Parts name Page No.

21 Main Frame / Frame Parts B8 At 30
22 Air Filter Eab/iE 3 5Y59 31
23 Exhaust (Steel) Assy W TE T FE AR R 32
24 Bottom Cover JECAR 33
25 Tools Set / Others a4 T H /Ui i 45 34
26 Rear Storage Box /NRRAE 35
27 Wind Shield P4 36
28 Sticker 48 37
1 & /NOTICE:

AEHFBRMERRSE: “S"RAEES; “ATRSEBER; CATERRERE;  FRSER.
Regarding the finishing on all "Nuts & Bolts": "S" represents Dark Green; "A" represents Zinc;
"CA" represents Color Zinc; "F" represents Chrome.

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 ) 4 Date of issue: 13 December, 2007



VENUS 4 0 &
— g - }
01 Front Wheel (Aluminium) 1 P
Hi4E4 "
@ 8
] 9
6 a1
5
o
Item Parts no. Description Chinese Qty Unit Remark
1 MC-C040100B Rim, FR 2.15*10, (Aluminium) HrERFe e (MT2.15*10) 1 pcs
2 |GW-C0304 Box Assy, Speedometer Gear LU 1 pcs
3  |MC-C040900C Tubeless Tyre (3.50-10) 7R (3.50-10) 1 pcs
4 |MC-C041000 Jet, Tyre (With Cover) AT (U T i) 1 pcs
5 |G5787-M10*1.25*195A Bolt, M10%1.25*195 A4 HIM10*1.25%195 1 pcs
6 |[Y-T440102A Collar, 10*¢20*20.5 “H£910*920*20.5 1 pcs
7 |G6187-M10*1.25S Nut, M10*1.25 NV AT H S REM10%1.25 1 pcs
8 [MC-C040500B Bearing, 6300-2RS HI e h7k6300-2RS 2 pcs
9 [MC-C040004B Oil Seal, ¢20* ¢ 35*5 HiE & 20* & 35*5 1 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

Date of issue: 13 December, 2007




VENUS

02 Rear Wheel (Aluminium)

JEEE
Item Parts no. Description Chinese Qty Unit Remark
1 MC-C050100B Rim, RR, 2.15*10 (Aluminium) Jarie e (MT2.15*10) 1 pcs
2 [MC-C040300 Brake Shoe Je R B P 1 set
3  |MC-C040900C Tubeless Tyre (3.50-10) F7fif(3.50-10) 1 pcs
4 |MC-C041000 Jet, Tyre (With Cover) IR T #5) 1 pcs
5 |G6187-M16S Nut, M16 INIRVE TR EEM16 1 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

Date of issue: 13 December, 2007




VENUS 16 Qi
% =¥,
03 Front Fork NG .
AJ AY 3
77 M 13 T
i §
I | |
—— ﬂmu[[ﬂ: l? :: 1 9 |7’ 5 8
W AN
oy e —— ) il
S o 1
_ éJ A E s
| mn: = Igf 11
13
Item Parts no. Description Chinese Qty Unit Remark

1 |GW-TO05 Steering Stem J7 1A% 1 pcs
2 |GW-C020101 Damper, L, FR JERTIhE 1 pcs
3  |GW-C020102 Damper, R, FR A3 i 1 pcs
4  |GW-T11 Frame, Fender NS 1 pcs
5 |GW-CO1 Race & Ball set RN 1 pcs
6 |GW-C0101 Race, Steering Top Ball - 1 pcs
7 |ew-co102 Race, Steering Bottom Ball L 1 pcs
8 |GW-C0103 Race, Steering Top Cone EERTI 1 pcs
9 |GW-C0104 Race, Steering Bottom Cone BRI 1 pcs
10 |GW-co105 Top Ball Set Steel AR 1 pcs
11 |GW-C0106 Bottom Ball Set Steel TR ER y ocs
12 |GW-C0107 Nut, Steering Stem M25*1 B K IEREM25%1 1 pcs
13 |G5787-M8*35S Bolt, M8*35 INFHTE A R A M8*35 4 pcs
14 |G5787-M6*12S Bolt, M6*12 ISR A TR A MG 12 4 pcs
15 |GW-T19 Clip, Brake Tube [EEIRIEEPS 1 pcs
16 |GW-T20 Clip, Speedometer Cable HF2k e 1 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 ) 7 Date of issue: 13 December, 2007




VENUS

04 Rear Shock Absorber /

Main Stand Assy

JE TR/ E X4
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-T02 Main Stand B 1 pcs
2 |GwW-C0202 Cushion Assy, RR JE = 1 pcs
3  |GW-C060101 Spring, Outer, Main Stand BRI 1 pcs
4 [GW-C060102 Spring, Inner, Main Stand ES T L 1 pcs
5 |GW-X03 Stopper, Main Stand Bt 1 pcs
6 G5787-M8*32S Bolt, M8*32 N A I R MB*32 1 pcs
7 G5787-M10*1.25*45S Bolt, M10*1.25*45 INFHTE IR FEM10*1.25%45 2 pcs
8 G5787-M10*1.25*40S Bolt, M10*1.25*40 NFHTE A R M10%1.25%40 1 pcs
9 G6187-M10*1.25S Nut, M10*1.25 INFVEZETH H R REM10%1.25 2 pcs
10 |HY50QT4-T020002 Collar, Main Stand T 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

Date of issue: 13 December, 2007




VENUS

05 Harness Wire Assy change
e
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-D0401 Harness, Wire (Without Water proof) R Ny 4% B /K 4d) 1 pcs
1.1 |GW-D0401A Harness, Wire (Side stand kill switch, water proof) = L2 (G B KA 1 pcs
2 |GW-D040101 Fuse PRB 1 pcs
3 |GW-D0402 Wire, Positive IR &5 1 pcs
4 |GW-D0403 Wire, Negative iy e 1 pcs
5 |MC-D030000 Horn LU 1 pcs
6 |GW-D13 Switch, Prop Stand (Without Water proof)) PR K TFF IR (AN B 7K 9 1 pcs
6.1 |GW-D13A Switch, Prop Stand (Water Proof) PR KTIT K (B 7K 45) 1 pcs
7 |[MC-F010000 Battery, 12V 5A/h Hiith 12V 5A/h 1 pcs
7.1 |MC-FO10000A Battery, 12V 7A/h H 12V 7A/h 1 pcs
8 |GW-D03-1 Lock Set 4 1 set
9 |G5787-M6*12S Bolt, M6*12 N LR FEMG*12 4 pcs
10 |G9074.4-M5*20S Bolt, M5*20 Rl B EIE A M5+ 20 2 pcs
11  |G818-M6*12S Screw, M6*12 AL IRETME*12 2 pcs
12 |MC-X000006 Tying Belt H, 47 250mm 6 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

Date of issue: 13 December, 2007




VENUS = o8
06 Electrical Assy /_ e
e i .'.g:j.‘ Er‘ ) x}\t:"'.
'%%%’ﬁ: — g [ 4 5 e 7 ";-". change
—t . xﬁ"’l E
.| . ;
I"b\‘q — _____ﬁ .Q‘_' i;_Tl';:FJ__I ===
- | .
LB
Item Parts no. Description Chinese Qty Unit Remark
1 HY50QT-D100500A Relay, Winker PR G2 (BT A5 A ) 1 pcs
2 |HY50QT-D100300 Regulator (%) B i 1 pcs
3 [HY50QT-D100700 Resistor F BH 1 pcs
4  [HY50QT-D100100 Relay, Starter Ja B4k HL A% 1 pcs
5 |HY50QT4-D100400 CDI (Unrestricted speed) CDI (AEFR ) 1 pcs
5.1 |HY50QT4-D100400A CDI (Restricted speed) CDI (Fl3#) 1 pcs
6 |HY50QT-D100200 Ignition Coil (Radio noise resistance wire) AL (P B £k) 1 pcs
6.1 |HY50QT-D100200A Ignition Coil (Copper wire) e /B (B S 2k ) 1 pcs
6.2 |HY50QT-D330000B Larger Ignition Coil (Copper wire) K AL (B 2k) 1 pcs
7  |HY50QT-D100203 Spark plug cap, Ignition Coil o AL KA ZE R 1 pcs | &BihE
7.1 |HY50QT-D330300B Spark plug cap, Larger Ignition Coil KA ke FEE 1 pcs | &P E
8 G5787-M6*20S Bolt, M6*20 7N FE A TH A ME*20 1 pcs
9 G5787-M6*12S Bolt, M6*12 ISR LR FEME* 12 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

10

Date of issue: 13 December, 2007




VENUS
07-1 Headlight Assy

AT AT A5 R
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-D1001 Headlight B RST I B (AR 1 pcs
2 |GW-D1001-1 Bulb, Headlight HIRKT AT 1 pcs
3 |GW-D1001-3 Front Position Lamp H A BT AT 1 pcs
4 |G845-ST4.8*12S Screw, ST4.8*12 H B ETST4.8%12 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

11

Date of issue: 13 December, 2007




VENUS I
07-2 Headlight Assy
B KIT BB (ZA0

Item Parts no. Description Chinese Qty Unit Remark
1 |GW-D1001A Headlight Assy (Venus I1) BRI Js B (AR 1 set
2 |GW-D1001-1 Bulb, Headlight HIRKT AT 1 pcs
3 |GW-D1001-3 Front Position Lamp FIENAZR S EIRIE! 1 pcs
4 |G845-ST4.8*12S Screw, ST4.8*12 H B ETST4.8%12 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 ) 12 Date of issue: 13 December, 2007




08 Cover, Speedometer :' \\ ﬂ

e < o

‘. /z"
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-SA010801 Cover, Speedometer R (—AX) 1 pcs |3
2 |GW-SA010802 Cover, Speedometer, FR CRATER (ZAR) 1 pcs |1
3 |G845-ST4.8*12S Screw, ST4.8*12 H B85 ST4.812 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 ) 13 Date of issue: 13 December, 2007




| F— i 11
09-A Operating System Assy = 7 n/:::: —x |/
ﬁ%'f/ﬁg\%ll‘é\}& Iill:; ::ﬁ.l { 13 [
dA Y || i
20 - \E — W /
f ! — \*‘-n._.. :::s-*"/&
19
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-TO8A Handle Bar J7 )4t 1 pcs
2 |MC-F030100B Mirror, L (Normal) 7 Ja A (5 IE SRR K 1 pcs
2.1 |MC-F030100 Mirror, L (chrome, round) e o A (P P [ ) 1 pcs
3 |[MC-F030200B Mirror, R (Normal) A7 )5 BT (I R R 1 pcs
3.1 |MC-F030200 Mirror, R (chrome, round) e e R (P P [ ) 1 pcs
4  |[GwW-D0901 Switch Assy, L Jo TAEIT OS5 ik 1 pcs
5 |GW-D0901-1 Lever, L Jo FAEI CREE 1 pcs
6 |GW-D0901-2 Brake Switch, RR R ESIES 1 pcs
7 |GW-D0901-3 Brake Switch, L e FAEI O 1 pcs
8 |GW-D0901-4 Adjustment, Cable, Brake RR JE R AR B 1 pcs
9 GW-D0901-5 Nut, Fix 5 i ] R B 1 pcs
10 |GW-D0902 Switch Assy, R A7 TAEIT OS5 ik 1 pcs
11 |MC-X040100 Grip, Handle, L (Normal) Je PR (I K) 1 pcs
11.1 |[MC-X040100C Grip, Handle, L (Yellow) e FHE ) 1 pcs
12 |MC-X040200 Grip, Handle, R (Normal) A T (I ) 1 pcs
12.1 |[MC-X040200C Grip, Handle, R (Yellow) A TR (M) 1 pcs
13 |GW-C0502 Cable, Throttle HINESS 1 pcs
14 |GW-C0503 Cable, Brake RR JEEIERES 1 pcs
15 |HY50QT-C260001 Spring ERIERCTL S 1 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

Date of issue: 13 December, 2007




— ) ‘\
: 3 /
09-B Operating System Assy / \
AR RS fra \
{
o | |
| )
12 S T ’f%h« !
@:::JQ\J B ?? \\h"-\‘-&. .:;s“{/
Mﬁé__;-“‘_ %/;_." 1o
Item Parts no. Description Chinese Qty Unit Remark
16 |[MC-C120002D Peg 122071 2 4 4 AE 1 pcs
17 |MC-C120003B Nut, Fix M6 15CHI) 4= 251 15 R B 1 pcs
18 |MC-F030002 Socket, Mirror, M8 Jei ML )2 (M8) 1 pcs | 10648 H fi1]
18.1 [MC-F030002A Socket, Mirror, M10%1.25 Ja B )R (M10%1.25) 1 pcs |T064E8H A
19 |G5787-M10*1.25*45S Bolt, M10*1.25*45 PNV L TR M10%1.25%45 1 pcs
20 |G6187-M10*1.25S Nut, M10%1.25 N AR E T H SR EEM10%1.25 2 pcs
21 |MC-T040001S Collar, Handle A 1 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

Date of issue: 13 December, 2007




. - 3 ,.,;_-;:13‘:"'"1 2,
VENUS S S
7 17 gamd . T |
10 Front Disc Brake Assy : o (TR | B hs
B B0 & A% - g @] ) ) et == ? @j: -ﬁ change
1840y st - VAR
T em—12 | g .
2 . | 7
» L @y ¥
{, 'l:xx_u 10
Item Parts no. Description Chinese Qty Unit Remark

1 |MC-C030001 Disc HiF il 3y 1 set
2 |GW-C110000 Front Disc Brake Assy Il ) S 1 pcs
3 |GW-C110201 Brake Tube Wiz 1 set
4 |GW-C110101 Body, Brake Pump B S AAE 1 pcs
5 |GW-C110102 Brake Lever, R K R 1 pcs
6 |GW-C110103 Cover, Half Jefi y oCs
7 |MC-C030300 Clamper Assy, Brake T 41 2h et 4 1 set
8 |MC-C030301 Body, Brake Clamper BB A A 1 set
9 |MC-C030302 Frame, Brake Clamper H IS 57 4 1 pcs
10 |MC-C030303 Pad, Disc Brake, L 1H B 2 pcs
11 |MC-C030304 Pad, Disc Brake i 2 pcs
12 |ew-c110400 Brake Switch, FR KPS 1 pcs
13  |GW-C110401 Wire, Brake Switch, FR IS T4k 1 pcs
14 |Y-C120001-3 Bolt, M8*25 AN A ] A5 AR M8 25 3 pcs
15 |G5789-M8*30S Bolt, M8*30 N FA V25 TR AEMB* 30 2 pcs
16 |GW-C110202 Bolt, Brake Tube kRSN Yid 2 pcs
17 |GW-C110203 Washer, Brake Tube TSR 4 pcs
18 |G5787-M6*22S Bolt, M6*22 ANA SR A T R R ME*22 2 pcs
19 |Y-C120104F Bolt, M6*¢7.8*17*15 IS B AR MG & 7.8*17%15 1 pcs
20 |G6186-M6F Nut, M6 N IE REM6 1 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

16

Date of issue: 13 December, 2007




VENUS
11-1 Front Cover
I TET AR

15
:}|"'
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-SA0103 Body, FR S R (AR 1 pcs
2  |GW-SA0102 Cover, FR H AR (—AR) 1 pcs
3  |GW-SA0101 Cover, Light HRAT B (AR 1 pcs
4 |GW-SA0107 Cover, Main Pipe For A0 55 1 pcs
5 |GW-SA0111 Cover, Body, FR IS NG 1 pcs
6 |GW-SA0301 Plate, FR Cover U I ARCRE TR 1 pcs
7  |GW-SA0302 Plate, Light Cover I RAT 3 (—AR) 1 pcs
8 |GW-SA0303 Helmet Hook LA 1 pcs
9 |G9074.6-M4*12S Screw, M4*12 A kA O RIRETM4* 12 1 pcs
10 |B170602S Screw, M6*12 R SLIRETME* 12 1 pcs
11 |G845-ST3.8*8S Screw, ST3.8*8 H AR 4TST3.8*8 2 pcs
12 [G845-ST4.8*12S Screw, ST4.8*12 H W24 ST4.8*12 4 pcs
13  [G845-ST4.8*16S Screw, ST4.8*16 H U247 ST4.8*16 2 pcs
14 [G845-ST4.8*16S Screw, ST4.8*16 H 241 ST4.8*16 2 pcs
15 |[G818-M6*20S Screw, M6*20 5L IBETM6* 20 1 pcs
16 |G97.1-6S Washer, ¢ 6 V- $ 6 6 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

17

Date of issue: 13 December, 2007




VENUS I 7

11-2 Front Cover
AR (=0
Item Parts no. Description Chinese Qty Unit Remark
1 GW-SA0103A Body, FR (Venus Il) I R (AR 1 pcs
2 |GW-SA0102A Cover, FR (Venus II) B TR (A0 1 pcs
3  |GW-SA0301 Plate, FR Cover T T ARCRE T B 1 pcs
4 |GW-SA0303 Helmet Hook LA 1 pcs
5 [|GW-SA0107 Cover, Main Pipe AW 55 1 pcs
6 |GW-SA0111 Cover, Body, FR FEE 1 pcs
7 |G818-M6*20S Screw, M6*20 AR IRETME*20 1 pcs
8 |G845-ST3.8*8S Screw, ST3.8*8 H W54 ST3.8*8 2 pcs
9 |G845-ST4.8*16S Screw, ST4.8*16 H U IRE] ST4.8*16 4 pcs
10 |G97.4-6S Washer @6 V-3 6 4 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 ) 18 Date of issue: 13 December, 2007




VENUS
12 Front Fender

FIEEMEYT
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-SA010401 Fender, FR HIEEMEVT 1 pcs
2 |GW-SA010402 Cover, FR Fender, RR FEEVRIEES 1 pcs
3 |G5787-M6*12S Bolt, M6*12 NI L TR MG 12 1 pcs
4 |B170604S Screw, M6*16 1R SLERETME* 16 1 pcs
5 |G845-ST4.8*12S Screw, ST4.8*12 H BU%TST4.8%12 1 pcs
6 B31S Clip EE S 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 ) 19 Date of issue: 13 December, 2007




VENUS
13 Speedometer

BES ;
Item Parts no. Description Chinese Qty Unit Remark
1 GW-D0801 Speedometer Assy &S 1 set
2 |GW-D0801-1 Bulb, Speedometer NEIR! 5 pcs
3 |GW-C0501 Cable, Speedometer L 1 pcs
4 G845-ST4.2*12S Screw, ST4.2*12 H XIS4T ST4.2¥12 1 pcs
5 (G845-ST4.8*12S Screw, ST4.8%12 H U IRE] ST4.8%12 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 ) 20 Date of issue: 13 December, 2007




14 Seat / Storage Box

VENUS

@@/E%%ﬁ 5;'*3 N

L = \

2 =)

S —-.‘...r"’

9
Item Parts no. Description Chinese Qty Unit Remark

1 |GW-SP0201 Storage Box, Seat B 1 pcs
2 |GW-SP0202 Cover, Inner, Seat ey as dE b ot 1 pcs
3 |GW-C10 Seat Assy (Single seater) JHE (e ) 1 pcs
3.1 |GW-C10A Seat Assy (Double seater) JAE 8 (L3 ) 1 pcs
4 B070604S Bolt, M6*17 PN AT £ IR EME* 17 2 pcs
5 |B170602S Screw, M6*12 R SLIRETME* 12 1 pcs
6 G845-ST4.8*16S Screw, ST4.8*16 H I I%4TST4.8*16 2 pcs
7 |G6177-M6S Nut, M6 INFVE A THE REMG 2 pcs
8 |G96-6S Washer, ¢6 PN A 10)5) 2 pcs
9 |B3006S Clip, M6 JBEM6 1 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

Date of issue: 13 December, 2007




15-1 Direction Lamp, FR
HIFE KT IS

Item Parts no. Description Chinese Qty Unit Remark
1 |GW-D1003 Direction Lamp, FR, L (Yellow) AR 1) KT (AR 3E5%) 1 pcs
1.1 [GW-D1003-A Direction Lamp, FR, L (Grey Smoke) HY 2e 3 1) )T (AR K 5) 1 pcs
2 |GW-D1004 Direction Lamp, FR, R (Yellow) A 1) )T (AR 3E5%) 1 pcs
2.1 |GW-D1004-A Direction Lamp, FR, R (Grey Smoke) H AT 3 1) )T (AR K 5) 1 pcs
3 |GW-D1003-2 Bulb Direction Lamp B m) KT 2 pcs
4 |GW-SA011001 Base, Direction Lamp, L JeRTER AT w5 (AR 1 pcs
5 |GW-SA011002 Base, Direction Lamp, R A5 i ) AT s (AR 1 pcs
6 |GW-SP020701 Cover, Direction Lamp Wire, FR, L Je R KT 4 28R 1 pcs
7  |GW-SP020702 Cover, Direction Lamp Wire, FR, R A 1 ) KT 2R 1 pcs
8 |G845-ST4.8*12S Screw, ST4.8*12 H U247 ST4.8*12 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

22

Date of issue: 13 December, 2007




VENUS I 6
/
. X 7
15-2 Direction Lamp, FR ) &
ETTEY RENS |
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-D1003A Direction Lamp, FR, L (Venus II) A 1) T (AR 1 pcs
2 |GW-D1004A Direction Lamp, FR, R (Venus I1) H AT 1) T (=A%) 1 pcs
3 |GW-D1003-2 Bulb Direction Lamp B m) KT 2 pcs
4 |GW-SA020701 Cover, Direction Lamp Wire, FR, L Je R KT 5 28R 1 pcs
5 |GW-SA020702 Cover, Direction Lamp Wire, FR, R ATHITH [T 4 AR 1 pcs
6 G845-ST4.2*13S Screw, ST4.2*13 H XIS4T ST4.2¥13 2 pcs
7 |G97.4-6S Washer, ¢6 - B 6 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

23

Date of issue: 13 December, 2007




VENUS
16 Side Cover

24

Item Parts no. Description Chinese Qty Unit Remark
1 GW-SA010602 Side Cover, L e (AR 1 pcs
1.1 [GW-SA010602A Side Cover, L (Venus ) Jefil g (—AR) 1 pcs
2 |GW-SA010603 Side Cover, R A (AR 1 pcs

2.1 |GW-SA010603A Side Cover, R (Venus I1) A7 55 (—AR) 1 pcs
3  |GW-SA010604 Plate, Cover, R A0 5 /) s B 1 pcs
4 |GW-SA0105 Center Cover ZRDDAE 1 pcs
5 |GW-X11 Gasket, Side Cover Lock ) 5 81 e Pl 1 pcs
6 |B170606F Screw, M6*65 KA L IEETM6*65 1 pcs
7 |B31S Clip NS5 S pcs
8 |G845-ST4.8*16S Screw, ST4.8*16 H B ETST4.8*16 ) pcs
9 |G845-ST4.8*16S Screw, ST4.8*16 H B4 ST4.8*16 4 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

Date of issue: 13 December, 2007




VENUS

17 Rear Cover

JEELS

Item Parts no. Description Chinese Qty Unit Remark
1 |GW-T0701 Handle, RR Ja T 1 pcs
2 |GW-T10 Frame Rear Plate Je R S 1 pcs
3  |GW-T1001 Number Plate Holder RR Ji TR EEAR 1 pcs
4 |GW-SA010601 Rear Cover Ja ek (AR 1 pcs
41 |GW-SA010601A Rear Cover (Venus II) Ji ZEAR G (AR 1 pcs
5 |MC-D060900 Retroreflector, Side (Round) S (3] 2 pcs
6 [GW-X12 Stopper, Handle, RR J5i 0 BRI g 2 pcs
7 |G5787-M8*16S Bolt, M8*16 N L TH IR MB* 16 1 pcs
8 |G5787-M8*55S Bolt, M8*55 INFAE A T IR A M8*55 2 pcs
9 |G818-M6*16S Screw, M6*16 72 IR 4TM6*16 1 pcs
10 |G9074.1-M6*12S Screw, M6*12 oA kA ARIEETM6E* 12 2 pcs
11 |G845-ST4.8*16S Screw, ST4.8*16 H IR E]ST4.8*16 2 pcs
12 |G6177-M6S Nut, M6 INFE L TR BEM6 4 pcs
13 |B31S Clip H Ky 4 pcs
14 |G9074.1-M5*12S Screw, M5*12 oA Sk R ETME 12 2 pcs
15 |G6177-M5S Nut, M5 7N FA VL 25 TR REMS 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

25

Date of issue: 13 December, 2007




VENUS
18 Fender, RR

JEHVER
4
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-SP0206 Fender, RR JEEEDELT 1 pcs
2 |HY50QT4-S060201 Fender, Inner, RR Ja e/ Te AR 1 pcs
3 |HY50QT4-S060202 Frame, Inner Fender, RR |EE U EN SR 1 pcs
4 |G5787-M6*12S Bolt, M6*12 NS S TR AR M6+ 12 2 pcs
5 |B3006S Clip, M6 S REM6 2 pcs
6 |MC-D061000 Retroreflector, RR (Rectangle) Ja SOt OF) 1 pcs
7 (G845-ST4.8*16S Screw, ST4.8*16 H XIS4T ST4.8%16 2 pcs
8 G6177-M5S Nut, M5 INFE 2L T REMS 1 pcs
9 B31S Clip EEAC 35 2 pcs
10 [HY50QT4-S060200 RR Wheel Fender, Assy SR /NS YR B 4 1 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 ) 26 Date of issue: 13 December, 2007




VENUS

19-1 Rear Lamp / Direction Lamp, RR
J5i AT 8 B/ JE 8% AT 1
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-D1002 Rear Lamp Ja AT (AR 1 set
2 |GW-D1002-1 Bulb, Rear Lamp S FEXT AT (ZAR) 1 pcs
3 |GW-D1005 Direction Lamp, RR, L (Yellow) Ja e 1 KT (AR 3E5%) 1 pcs
3.1 [GW-D1005-A Direction Lamp, RR, L (Grey Smoke) Jia Zed 1) )T (AR SR ) 1 pcs
4 |GW-D1006 Direction Lamp, RR, R (Yellow) Ja A i1 kT (AR 355%) 1 pcs
41 |(GW-D1006-A Direction Lamp, RR, R (Grey Smoke) Ji A % kT (AR AR 5E) 1 pcs
5 |GW-D1003-2 Bulb, Direction Lamp B m) KT 2 pcs
6 |G6177-M6S Nut, M6 N A THNE REMG 2 pcs
7 |G6177-M5S Nut, M5 I\ TR BEM5 2 pcs
8 |GW-S0109 Cover, Tail lamp base Je BT 25 (—AX) 1 pcs
9 |GW-X10 Washer, Rear Lamp Ji )R ST ke b (—AR) 1 pcs
10 |G845-ST4.2*16S Screw, ST4.2*16 H UE4TST4.2*16 6 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

Date of issue: 13 December, 2007




VENUS Il 6
19-2 Rear Lamp / Direction Lamp, RR
JE BT BB/ e AT (=40
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-D1002A Rear Lamp (Venus Il) Ja AT (A0 1 set
2 |GW-S0109A Pedestal, Rear Lamp (Venus Il / Spray-paint) 5 RAT A (AR 1 pcs
2.1 |GW-S0109A-1 Pedestal, Rear Lamp (Venus Il / Chrome) Jri K] 2 (AR L) 1 pcs
3  |GW-S21 Adornment, Rear Lamp (Venus 1) Joi KT 4% (ZAR) 1 pcs
4 |GW-D100201 Bulb, Rear Lamp (Venus II) Jei BT KT (=A%) 1 pcs
5 |GW-D1005A Direction Lamp, RR, L (Venus I) Ja 2 k] (AR 1 pcs
6 |GW-D1006A Direction Lamp, RR, R (Venus II) Ja AT AT (A0 1 pcs
7 |GW-D1003-2 Bulb, Direction Lamp AP SRR 2 pcs
8 G845-ST4.2*16S Screw, ST4.2*16 H BURETST4. 2%16 4 pcs
9 G6177-M6S Nut, M6 INFVE A THE REMG 2 pcs
10 |G97.4-6S Washer, § 6 KPR $6 5 pcs
11 |G845-ST3.5*16S Screw, ST3.5*16 H BOEEST3. 5%16 3 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

Date of issue: 13 December, 2007




VENUS

20 Fuel Tank
)
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-T0601 Fuel Tank Assy THAE 1 pcs
2 |GW-D03-4 Cap, Fuel Tank AR o 1 pcs
3 |Gw-D0803 Sensor, Fuel Tank RS 1 pcs
4 |GW-C07 Cork, Fuel VOl IT R 1 pcs
5 |MC-X010001F Fuel Tube, @4.8*99*250 (with clips) Jokuh A% 250mm (5 F2 ) 1 pcs
6 G9074.1-M5*12S Screw, M5*12 |- S R E T M5* 12 4 pcs
7 G5787-M6*12S Bolt, M6*12 INFAE 2L T A MG 12 1 pcs
8 G6177-M6S Nut, M6 7N S5 THI R BEM6 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

29

Date of issue: 13 December, 2007




\

= ) fJ’ ”
VEN US ' 'fr ,/,:’,J' ;,' Iz
A - . ¢~ 12 . \\“.“1']5
21 Main Frame / Frame Parts T ! % :,{_‘}‘ ¥ -.@{3 N
',/" N 13 T, 7
ZE 3 /B A PN )
! A . r.'"'?:; \,.\-\.\‘ . /%9
7 el \“‘3\?10
oy 1? .\_l__;_:_ iy Yo :// Py l
[ ' 2
'*Lh =3 {f‘b} —4
T3
16— ?\1?
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-TO1A Frame Assy, Body B (—AR) 1 pcs |
2 |GW-To03 Prop Stand s 1 pcs
3 |GW-T04 Frame, Engine AL 1 pcs
4 |GW-T0602 Frame, Fuel Tank AR A 1 pcs
5 |GW-T0702 Frame, Rear Handle Ja RTS8 1 pcs
6 |GW-T09A Frame, Horn W\ S B4R (=A%) 1 pcs |1
7  |GW-X04 Stopper, Engine Frame DAL UM 1 pcs
8 GW-X13 Stopper, Rear Handle Frame Ja T e R 1 pcs
9 |GW-C060201 Spring, Prop Stand, Outer ) = B0 AN L 1 pcs
10 |GW-C060202 Spring, Prop Stand, Inner SR N 3 1 pcs
11 G5787-M10*1.25*215S Bolt, M10*1.25*215 m2RHIM10*1.25*215 1 pcs
12 |G6187-M10*1.25S Nut, M10*1.25 N L TR REM10%1.25 2 pcs
13 |Y-T030001S Nut, M8*20 NN & IR FEM8*20 1 pcs
14 |HY50QT4-T150001 Collar, $10.5* § 16*75 MR E 6 10.5% § 16*75 1 pcs
15 |G5787-M10*1.25*205S Bolt, M10*1.25*205 RNHIM10*1.25*205 1 pcs
16 |G5787-M6*12S Bolt, M6*12 INFVE A TR A MG 12 1 pcs
17 |G845-ST4.2*12S Screw, ST4.2*12 H 84T ST4.2*12 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

30

Date of issue: 13 December, 2007




VENUS

22 Air Filter
RS B
Item Parts no. Description Chinese Qty Unit Remark

1 HY50QT-C030000 Air Filter Assy ZRyEYL M 1 set

2 [HY50QT-C030001 Air Filter Element e 1 pCs

3 HY50QT4-X000009 Tube, Air Intake IR 1 pcs

4 HY50QT4-X000013 Band, Air Intake Tube 1 S K= = 3 pcs [NO.1# 25-38
5 HY50QT4-X000010 Tube, Air Intake, Left Cover, Engine KN 53R 1 pcs

6 |HY50QT4-X000014 Band, Air Intake, Left Engine Cover RANHL e e R A 1 pcs |NO.1A 22-32
7 G5787-M6*30S Bolt, M6*30 N FHE 2 I R M6E*30 2 pcs |G5787-86

8 |GW-X0502 Link, Tube JRE SR 1 pcs

9 |GW-X0503 Clip, Tube JRAE K 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

31

Date of issue: 13 December, 2007




23 Exhaust (Steel) Assy

VENUS

W IH 5 28 B

Item Parts no. Description Chinese Qty Unit Remark
1 |HY50QT4-C100000 EX. Comp, Steel (with CC) T PR R R (2 ) 1 set
1.1 |HY50QT4-C100000-1 EX. Comp, Steel (without CC) T 75 A BN k) 1 set
2 |HY50QT4-C100100 EX. Body, Steel (with CC) T PR (2 B 1 pcs
2.1 [HY50QT4-C100100-1 EX. Body, Steel (without CC) TH 75 % EAR (AN ) 1 pcs
3 |HY50QT4-C100001 Cover, EX. T FE AR 1 pcs
4  |HY50QT-C100004 Gasket, EX. HEA S 1 pcs
5 |G5787-M8*50S Bolt, M8*50 N AL A TR FEMB*50 2 pcs
6 |G923-M6*35S Nut, M6*35 e R REM6E*35 2 pcs
7 |G5787-M6*12S Bolt, M6*12 NS A TR M6+ 12 3 pcs
8 |G93-6S Washer, $6 PR )T $6 3 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

Date of issue: 13 December, 2007




VENUS

24 Bottom Cover

JEAR
Item Parts no. Description Chinese Qty Unit Remark
1 GW-SP0203 Pedal, Foot TS A 1 pcs
2 |GW-SP0204 Box, Battery FHLI A 1 pcs
3  |GW-SP0205 Cover, Bottom JER 1 pcs
4 |GW-SP020303 Frame, Battery FH Vi JAR 1 pcs
5 |B070604S Bolt, M6*17 INHE S R ME*17 4 pcs
6 |B170602S Screw, M6*12 R SLIRETME* 12 1 pcs
7 |G845-ST4.2*16S Screw, ST4.2*16 H B85 ST4.2¥16 2 pcs
8 |B31S Clip EECI 2 pcs
9 |G845-ST4.8*16S Screw, ST4.8*16 H A% ST4.8*16 2 pcs
10 [GW-X0101 Stopper, FR Foot Pedal AR RS A R 2 pcs
11 |GW-X0102 Stopper, RR Foot Pedal JD B AR i 02 T 2 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

33

Date of issue: 13 December, 2007




VENUS
25 Tools Set / Others

FEZE TR/
MANUAL
1
Item Parts no. Description Chinese Qty Unit Remark
1 GW-F04 User Manual UERE] 1 pcs
2 |MC-F020000 Tools Set (4 pcs) Riti 4= T E.(41F) 1 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 ) 34 Date of issue: 13 December, 2007




*Accessories

VENUS 2
26 Rear Storage Box
@;!_@ =
/NRAE ——
Is
'{:E_:::%-_E a—a__!_“ =
@ ==
Item Parts no. Description Chinese Qty Unit Remark
1 |GW-F08 Small Rear Storage Box (With Fixity) ANJRAE (BT e ) 1 pcs
2 |GW-F0803 Fixity, RR Storage /N AT A 1 set

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 ) 35 Date of issue: 13 December, 2007




*Accessories

VENUS - g
27 Wind Shield T
)R |
::\.__ A 3
| ] H IR | -
| il .
oxP_g @edld W el Bswe
Item Parts no. Description Chinese Qty Unit Remark
1 GW-F09-B Wind Shield Assy, B 4 I B L 1 set
2 |GW-F0902 Wind Shield, B 4RI EB 1 pcs
3 |GW-F0902-1 Fixity, Wind Shield, Assy F XTI 22 e SR 1 set

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

36

Date of issue: 13 December, 2007




*Accessories

VENUS |
28 Sticker
l}-ll-lj?:{z BEMAERK?
tanker bamain - ulﬂlmﬂﬂ‘:‘l‘::;!
- Pl karter aror s ke | vl 3
alviret - ¥ ineinu ki onakeog !
GIANTCO
Item Parts no. Description Chinese Qty Unit Remark
1 [GW-F100001 "Venus" Logo Sticker (Big) “Venus” KK &G 1 pcs
2 MC-F200001 "GIANTCOQ" Sticker for Cover, FR B TAR ”GTANTCO” - 1 pcs
3 |MC-4SL-DK 4T-Service Label P DU i b s 1 pcs

Parts Catalogue: VENUS (HY50QT-6e) (Version: 3.8 )

37

Date of issue: 13 December, 2007




